


Sustainable Development of Sea-Corridors  
and Coastal Waters



Chrysostomos Stylios • Tania Floqi 
Jordan Marinski • Leonardo Damiani
Editors

Sustainable Development  
of Sea-Corridors and Coastal 
Waters

The TEN ECOPORT project  
in South East Europe 

1  3



ISBN 978-3-319-11384-5        ISBN 978-3-319-11385-2 (eBook)
DOI 10.1007/978-3-319-11385-2
Springer Cham Heidelberg New York Dordrecht London

Library of Congress Control Number: 2014952282 

© Springer International Publishing Switzerland 2015
This work is subject to copyright. All rights are reserved by the Publisher, whether the whole or part 
of the material is concerned, specifically the rights of translation, reprinting, reuse of illustrations, 
[...]
“Burgasko Ezero” and does not reach any of the monitoring stations.

Under southerly winds the centre of Bourgas is affected by emissions at the port 
(Fig. 3.8), but such wind directions are very rare (Fig. 3.4). For this wind direction, 
in addition to speed 5 m s− 1, calculations are made with the speed 3 m s− 1, which 
is observed more often. At the wind speed 5 m s− 1, the concentrations in the centre 
of Bourgas are of the order of 30–50 µg m− 3, which corresponds to the level of 
observed concentrations shown in Figs. 3.3 and 3.5 for the station OPSIS. At wind 
speed 3 m s− 1, the concentrations in the centre of Bourgas are higher (Fig. 3.9), of 
the order of 70–90 µg m− 3.

Fig. 3.7   Example for the dispersion pattern of an open area PM source with arbitrary emission rate 
at the port under southeasterly wind of 5 m s− 1 speed

 



36 E. Batchvarova et al.

3.4 � Conclusions and Discussion

The impact of emission sources of the port on the city centre of Bourgas is as-
sessed based on 2-year PM10 concentrations monitoring data at the port of Bourgas, 
climatological information in the station of National Institute of Meteorology and 
Hydrology (NIMH), air quality monitoring of the Ministry of Environment and 
Waters, and AERMOD modelling exercise with arbitrary source. It is concluded 
that most often the meteorological situation is favourable and the port does not 
affect the air quality in the city centre.

Further monitoring of air quality is required in order to accumulate informa-
tion for the concentration levels at different meteorological conditions. The lack of 
PM10 source information (how often and what amounts of different materials are 
deposited openly at the port) make real time modeling inapplicable presently. Still, 
it is shown that regulatory models, like AERMOD, can be useful tools for port ad-
ministration as part of air quality managing systems.

Fig. 3.8   Example for the dispersion pattern of an open area PM source with arbitrary emission rate 
at the port under southerly wind of 5 m s− 1 speed

 



373  Assessing the Impact of Port Bourgas on Air Quality During Different Seasons

Acknowledgments  This paper was made possible thanks to a research grant provided by the 
South East Europe transnational (SEE) Programme within TEN ECOPORT with the code SEE/
D/0189/2.2/X. It is also related to the studies of the authors in COST ES1006 Action.

References

AQR (2004) Air Quality Report for the Municipality of Burgas for the period 1998–2002, Bourgas 
Municipality, 2004, 178 pp (in Bulgarian), online access: http://file.burgas.bg/ecology/Bind-
er2.pdf

Assessment (2002) Assessment of the influence of the auto transport on the air quality in the 
Municipality of Burgas, Assen Zlatarov University of Bourgas, 2002, 165 pp (in Bulgarian), 
online access: http://air.burgas.bg/uploads/files/Binder1.pdf

Batchvarova E, Valkov N, Veleva B (2008) Study of long term air pollution and meteorological 
data in five Bulgarian towns. Proceedings of 17th international symposium. Ecology & Safety 
2008, 9–13 June 2008, Sunny Beach Resort, Bulgaria, International Scientific Publications, 
publ. by INFO INVEST, Bulgaria (www.science-journals.eu) ISSN:1313-2563, vol 2, Part 1, 
pp 571–577

Fig. 3.9   Example for the dispersion pattern of an open area PM source with arbitrary emission rate 
at the port under southerly wind of 3 m s− 1 speed

 

http://file.burgas.bg/ecology/Binder2.pdf
http://file.burgas.bg/ecology/Binder2.pdf
http://air.burgas.bg/uploads/files/Binder1.pdf
www.science-journals.eu


38 E. Batchvarova et al.

Brode RW (2006) AERMOD Technical Forum, EPA R/S/L Modelers Workshop, San Diegpo, 
California, April 16, 2006

Kirova H, Veleva B, Batchvarova E, Kolarova M (2013) NO2 and TSP variations in the urban air: 
a study for Burgas and Pleven, 2005–2010. Bulg J Meteorol Hydrol 18(1–2):101–111

Kirova-Galabova H, Veleva B, Batchvarova E, Kolarova M (2012) Relation between TSP and 
NO2 concentrations and meteorological conditions in Burgas. Proceedings 21th international 
symposium. Ecology & Safety, 8–12 June 2012, Sunny Beach Resort, Bulgaria. Journal of 
International Scientific Publ: Ecology Safety 2012, vol 6, Part 2, pp 301–310

Marinski J, Bachvarova E, Branzov H, Jordanova A, Borisob S (2012) First results of air moni-
toring in South East European Port of Bourgas. In: Sorial G, Hong J (eds) Environmental 
science and technology, vol 1, American Science, Houston, pp 1–604 (ISBN:9780976885351, 
pp 501–505)



39

Chapter 4
Application of Zero Liquid Discharge Water 
Treatment Units for Wastewater Reclamation: 
Possible Application in Marine Ports

Ioannis Katsoyiannis, Massimo Castellana, Fabricio Cartechini,  
Alberto Vaccarella, Anastasios Zouboulis and Konstantinos Grinias

© Springer International Publishing Switzerland 2015
C. Stylios et al. (eds.), Sustainable Development of Sea-Corridors and Coastal Waters, 
DOI 10.1007/978-3-319-11385-2_4

I. Katsoyiannis () · A. Zouboulis
Department of Chemistry, Division of Chemical Technology, Aristotle University  
of Thessaloniki, Box 116, 54124 Thessaloniki, Greece
e-mail: katsogia@chem.auth.gr

M. Castellana · F. Cartechini · A. Vaccarella
Sorgenia Modugno CCGT Power Plant, Via dei Gladioli, 70026 Modugno, BA, Italy

K. Grinias
Igoumenitsa Port Authority S.A., Igoumenitsa, Greece

Abstract  In the present chapter, we investigated the operation of a water treat-
ment plant for wastewater reuse and production of demineralised water. The plant 
consisted of coagulation with iron salts, lime softening, and powdered activated 
carbon unit, followed by multimedia filtration and ultrafiltration. The water was 
then treated with reverse osmosis and finally with ion exchange, consisted of cat-
ion, anion, and mixed bed exchange resins. Inlet water had total organic carbon 
(TOC) concentration of 10–12  mg/L, turbidity of 10–15  nephelometric turbidity 
units (NTU) and conductivity of 3500–4500 μS/cm. Treated water had TOC of less 
than 0.2 mg/L, turbidity of 0.1 NTU and conductivity of 0.055 μS/cm. The plant 
was operating under zero liquid discharge conditions for the treatment of any liquid 
waste generated within the plant. This treatment process could find applications in 
ports in water short areas, where wastewater reuse could serve as a viable alterna-
tive to conventional water sources and improve the environmental sustainability of 
the ports.

4.1 � Introduction

Marine ports are major centres of economic activity but also major sources of pol-
lution. Ships with engines running on the dirtiest fuel available, thousands of diesel 
truck visits per day, other polluting equipment, and activities at marine ports cause 
an array of environmental problems that can seriously affect local communities and 
the environment (Bailey et al. 2004).



40 I. Katsoyiannis et al.

Port operations can cause significant damage to water quality and subsequently 
to marine life and ecosystems, as well as human health. These effects may include 
bacterial and viral contamination of commercial fish and shellfish, oxygen deple-
tion of water, and bioaccumulation of certain toxins in fish. Major water quality 
concerns at ports include wastewater and leaking of toxic substances from ships, 
storm-water runoff, and dredging (Bailey et al. 2004).

The treatment of wastewater created in ports, or by the ships entering the ports 
is therefore essential for protecting the local environment. Consequently, there is a 
need for implementation of advanced water treatment technologies, in particular, 
in water short areas such as in South East Europe. The problem is identified in cit-
ies like Igoumenitsa in Greece, making the cost of water extremely expensive for 
business consumption. Igoumenitsa Port Authority, as the only water provider to 
the ships within the port, is obliged to sell it extremely expensive, resulting in very 
low consumption, leading to lower company revenues and dissatisfied customers.

Zero liquid discharge (ZLD) is a process that is beneficial to industrial and mu-
nicipal organizations as well as the environment because no effluent, or discharge, 
is left over. ZLD systems employ the most advanced wastewater treatment tech-
nologies to purify and recycle all the wastewater produced within the plant (Veolia 
water treatment 2013).

Wastewater reclamation systems provide numerous economic and environmen-
tal advantages for plant managers. First, water is recycled and reused, saving on the 
cost and treatment of raw water. In addition, in ZLD units, all water is reclaimed; 
thus, no effluent is discharged from the plant, avoiding the cost of environmental 
impact. The technology is particularly appropriate in water-short areas.

In this chapter, we present the application of such wastewater treatment plant 
at full scale, which was operating under ZLD conditions. The study took place in 
wastewater treatment plant in the city of Modugno (BA), in South Italy. The plant 
was treating municipal wastewater received after biological treatment and was pro-
ducing ultra-pure demineralised water, to be used in a power plant mainly for use in 
the production of steam but also covering all the water needs of the plant.

4.2 � Materials and Methods

4.2.1 � Description of Treatment Plant

The wastewater treatment plant was receiving municipal wastewater, already treat-
ed by biological treatment in the main wastewater treatment plant of the city of Bari, 
in South Italy.

The chemical characteristics of the incoming wastewater are shown in Table 4.1. 
The raw water had conductivity values of around 4000 μS/cm and total organic car-
bon (TOC) concentrations of approximately 10 mg/L. Based on the incoming water 
quality, the treatment train was decided in order to obtain finally ultra-pure water. 
The treatment plant comprised coagulation with iron salts, lime softening and use of 
powdered activated carbon. The water was then filtered through multimedia filter, 



414  Application of Zero Liquid Discharge Water Treatment Units …

followed by ultrafiltration before passing through reverse osmosis membranes for 
the main reduction of organic carbon concentration, heavy metals and silicate. Final 
treatment of the water consisted of ion exchange for achieving the goal of demin-
eralised water production, which had a final conductivity of 0.055 μS/cm and TOC 
of less than 200 μg/L (Table 4.1). A schematic representation of the plant is shown 
in Fig. 4.1. The maximum treatment capacity was designed to be 40 m3/h and the 
maximum incoming flow was around 80 m3/h.

The waste generated by the wastewater treatment plant was further treated, so 
that the liquid discharge of the plant would be eliminated. Evaporation and crystal-
lization were applied for concentrating the liquid waste, generated by the regenera-

Table 4.1   Chemical characteristics of the incoming wastewater, after biological treatment at the 
municipal wastewater treatment plant of the city of Bari, South Italy
Chemical parameter Incoming wastewater Service water

RO outlet
Demineralised water

pH 7–8 7–8 5–6
Conductivity μS/cm 3500–4500 μS/cm 2–10 0.055
TOC mg/L 10–12 mg/L 0.1–0.3 < 0.2
Hardness (total) mg/L 600–800 mg/L 0 0
Turbidity (NTU) 10–15 NTU < 0.1 < 0.1
RO reverse osmosis, TOC total organic carbon, NTU nephelometric turbidity units

Fig. 4.1   Simplified schematic representation of the examined wastewater treatment plant. The 
plant consisted of two twin units operating in parallel. The incoming water flow to the clarifier was 
around 20 m3/h. Important dimensions: clarifier: 100 m3, UF water tank: 30 m3, service water tank: 
1000 m3. UF ultrafiltration, RO reverse osmosis, C cationic exchanger, A Anionic exchanger, MB 
mixed bed (anionic and cationic exchanger)

 



42 I. Katsoyiannis et al.

tion of the ion exchangers and the backwashing of membranes and filter presses for 
dewatering the sludge from the coagulation unit.

4.2.2 � Analytical Determinations

pH and conductivity were measured with online instruments from Endress and 
Hauser. Iron and phosphate were measured with the respective photometric methods 
(Katsoyiannis et al. 2013) based on standard methods. Silica was also measured with 
silicomolybdate method, taking into consideration possible interferences from phos-
phate (Govett 1961). TOC was measured with online TOC meters. Size exclusion 
chromatography was employed for the determination of the natural organic matter 
fractions. Turbidity was measured with mobile turbidity meters and after ultrafiltration 
with on line turbidity meter. Traces of ions were measured with ion chromatography.

4.3 � Results and Discussion

4.3.1 � Removal of Turbidity

One of the major quality parameters in wastewater treatment is turbidity. The removal 
of turbidity was mainly taking place by ultrafiltration, as it is well established that 
coagulation and following microfiltration or ultrafiltration diminishes significantly 
turbidity (Katsoyiannis et al. 2013; Laine et al. 2000). Initial values were mostly in 
the range of 10–15 nephelometric turbidity units (NTU). During the coagulation-
flocculation step, turbidity removal was around 60 %, which was increased to 80 % 
after the pH adjustment, taking place at the outlet of the clarifier. Filtration of water 
through the multimedia filter was reducing the turbidity to values below 1 NTU and 
further reduction was taking place at the ultrafiltration stage (Laine et al. 2000). After 
the ultrafiltration step, the water had values below 0.1 NTU.

4.3.2 � Removal of Iron, Silicate, and Phosphate

Iron removal was taking place after the multimedia filtration by removing the iron 
particles from water, while phosphate was removed during the coagulation step 
with ferric chloride, as it is well demonstrated that phosphate removal by iron ox-
ides is a very efficient process (Katsoyiannis and Zouboulis 2006). On the contrary, 
silicate was persistent to coagulation, to lime softening and to the use of powdered 
activated carbon. Around 40 % silicate removal was taking place in the clarifier 
because of the addition of lime, due to the formation of calcium silicates, which 
are insoluble in water (Sheikholeslami and Bright 2002). The rest of silicate was fi-
nally removed by RO. Silicate concentration after the RO treatment step was below 



43

20 μg/L and remained practically unchanged during the anion exchange process 
(Sheikholeslami and Bright 2002).

4.3.3 � Removal of Total Organic Carbon

Total organic carbon is a very significant parameter in wastewater treatment plants 
(Katsoyiannis and Samara 2007) and was therefore further investigated by the ap-
plication of size exclusion chromatography. TOC removal was taking place mainly 
by the application of powdered activated carbon and by reverse osmosis. Almost 
50 % TOC removal was taking place during the coagulation-lime softening step 
including the use of powdered activated carbon (Matilainen et al. 2002). The rest 
was removed by the reverse osmosis. TOC in the RO outlet was around 0.2 mg/L. 
Table 4.2 shows the results obtained by size exclusion chromatography with empha-
sis to humic substances and neutrals.

Table 4.2 shows that almost all TOC exiting from the reverse osmosis unit is in 
the form of neutrals, which is also to be expected, according to studies showing that 
Natural Organic Matter (NOM) removal by RO depends on the charge and molecu-
lar weight (Drewes et al. 2003).

4.3.4 � Production of Demineralised Water

Further treatment of the water after the reverse osmosis treatment stage was per-
formed by ion exchange, in order to receive the end product of the plant, which was 
demineralised water, for use in the production of steam in the thermal power plants. 
To achieve the very challenging specifications for demineralised water quality (i.e., 
conductivity of 0.055  μS/cm), the water was treated firstly by cation exchange 
and afterwards by anion exchange. The final treatment was performed by a mixed 
bed of anion and cation exchange resins. The results of the treatment are shown in 
Table 4.3 with emphasis on concentrations of trace elements such as sodium, potas-
sium, calcium, etc.

Table 4.2   Typical concentrations of TOC, humic substances, and neutrals after each treatment 
stage; results obtained by size exclusion chromatography
Treatment TOC (mg/L) Humic substances 

(mg/L)
Neutrals (mg/L)

Incoming water 10.7 2.9 3.76
Clarifier outlet 5.6 1.4 2.14
UF outlet 5.5 1.4 2.14
RO outlet 0.2 – 0.187
TOC total organic carbon, UF ultrafiltration, RO reverse osmosis

4  Application of Zero Liquid Discharge Water Treatment Units …



44 I. Katsoyiannis et al.

The results show the very low concentrations of trace elements in the final water, 
which result in the low conductivity of ultra-pure water of 0.055 μS/cm.

4.4 � Conclusions

The present article described the operation of a wastewater treatment plant for pro-
duction of demineralised water. Initial values of conductivity and TOC were 3500–
4500 μS/cm and 10–12 mg/L, respectively, and final concentrations were 0.055 μS/
cm and 0.2 mg/L, respectively. The treatment reduced also turbidity to levels below 
0.1 NTU, and trace element concentrations were at low ppb levels, i.e., sodium con-
centration was 2 and Cl was 4 ppb. The cost of the treated water was in the range 
of € 1–2/m3 of water produced, which is considered as satisfactory and could be 
further reduced if no ZLD units should be applied. The present technology could 
be applied in ports or in ships for production of service water or even for drinking 
water, which will dramatically reduce the cost of water for the port and the custom-
ers. Depending on the incoming water quality, some modifications of the treatment 
train would be needed.

References

Bailey D, Plenys Th, Solomon GM, Cambell TR, Feuer GR, Masters J, Tonkonoggy B (2004) 
Harboring pollution. Strategies to clean up U.S. ports. Natural Resources Defence Council. 
http://www.nrdc.org/air/pollution/ports/ports2/pdf. Accessed 8 May 2014

Drewes JE, Reinhard M, Fox P (2003) Comparing microfiltration-reverse osmosis and soil-aquifer 
treatment for indirect potable reuse of water. Water Res 37:3612–3621

Govett GJS (1961) Critical factors in the colorimetric determination of silica. Anal Chim Acta 
25:69–80

Katsoyiannis A, Samara C (2007) The fate of dissolved organic carbon (DOC) in the wastewater 
treatment process and its importance in the removal of wastewater contaminants. Environ Sci 
Pollut Res 14:284–292

Katsoyiannis IA, Zouboulis AI (2006) Comparative evaluation of conventional and alternative 
treatment methods for the removal of arsenic from contaminated groundwater. Rev Environ 
Health 21:25–41

Katsoyiannis IA, Zouboulis AI, Mitrakas M, Althoff HW, Bartel H (2013) A hybrid system incor-
porating a pipe reactor and microfiltration for biological iron, manganese and arsenic removal 
from anaerobic groundwater. Fresenius Environ Bull 22:3848–3853

Table 4.3   Ion concentrations in the demineralised water
Sample Cl Na NH3 K Mg Ca
RO outlet 
(ppb)

162 635 3 23 1 36

Demin outlet 
(ppb)

4 2 0 8 0 4

http://www.nrdc.org/air/pollution/ports/ports2/pdf


45

Laine JM, Vial D, Moulant P (2000) Status after 10 years of operation-overview of UF technology 
today. Desalination 38:17–25

Matilainen A, Lindqvist N, Kohronen S, Tuhkanen T (2002) Removal of NOM in the different 
stages of the water treatment process. Environ Int 28:457–465

Sheikholeslami R, Bright J (2002) Silica and metals removal by pretreatment to prevent fouling of 
reverse osmosis membranes. Desalination 143:255–267

Veolia Water Treatment (2013) Zero liquid discharge system. Evaporation and crystallization. 
http://www.veoliwaterstna.com/vwst-northamerica/resources/files/1/32703,HPD-ZLD-
Bro-2013-6-7.pdf. Accessed 8 May 2014

4  Application of Zero Liquid Discharge Water Treatment Units …

http://www.veoliwaterstna.com/vwst-northamerica/resources/files/1/32703,HPD-ZLD-Bro-2013-6-7.pdf